



P 408.772.9484
F 408.943.1067

info@pointonercing.com
www.pointonercing.com

1478 Seareel Lane
San Jose CA 9513

SPLIT-SECOND STIFFNESS TESTS

Point One has conducted rigorous tests to ensure that we offer the best possible product to our customers. The Split-Second stem was tested against the industry's leading stems. Our results show the Split-Second stem has superseded all of the competition with the highest stiffness to weight ratio, setting a new standard. Independent tests have also been conducted by Cal Poly Mechanical Engineering Department, with the same impressive results: *"These tests have shown that the Point One 31.8mm zero rise stem is nearly as stiff as the best of the competition, but much lighter."* –Cal Poly Test Report. The graphs below summarize the results of these tests.

